



21.07.2025

Letter of Result (2025-01-311-P1)

The tests of the sample belonging to Uzcan Metal with the following specifications were carried out in our laboratory and the following test results were obtained. Reports are in the process of preparation.

Applicant	Uzcan Metal Saç Alüminyum San. Ve Tic. LTD.ŞTİ. Denizli Çardak OSB Mah. 2 Cad. 1 Çardak / Denizli – Türkiye		
Type	Inward opening one only turn, one tilt and turn two casement window, PVC, Double glazing		
System	Pimatech / Power 80		
Dimension	Total outside dimensions (W x H)		max. 1200 mm x 1200 mm

Results	EN 1026	Air Permeability	EN 12207	Class 4
	EN 12211	Resistance to wind load	EN 12210	Class C5/B5

*Air tightness and operating force class values will be determined by Pfb Germany

*This document is not a report or a certificate. This document shows the test results. The results are without warranty until the finalized report is published. This document is not a certificate for CE-marking. Finalized report will be prepared.

Nedret Sürmeli
General Manager

